



AAMA 508-07 TEST REPORT

TESTING INFORMATION

REPORT NO.: A2099.01-602-44
TEST DATE: 06/29/2010
REPORT DATE: 08/02/2010

TESTING AGENCY INFORMATION

ARCHITECTURAL TESTING INC
5906 SAXON AVENUE
SCHOFIELD, WI 54476
PHONE: 715-241-8624
FAX: 715-241-8425
WWW.ARCHTEST.COM

TEST SPECIMEN DESCRIPTION:

SERIES/MODEL: ROUT & RETURN – WET SEAL
PRODUCT TYPE: ALUMINUM COMPOSITE PANEL SYSTEM

OVERALL SIZE: 8’0”X7’11”
INDIVIDUAL PANEL SIZES: 3’11-3/4” X 3’11-1/4”
PANEL THICKNESS: 4MM
CAVITY TO VENT RATIO: 9.72FT³/0.006FT²

Test Results: The temperature during testing was 73°F. The results are tabulated as follows:

Test Method	Title of Test	Results
ASTM E 283	Air Infiltration 1.60 psf (25 mph) 6.27 psf (50 mph)	<0.01 cfinift ² <0.01 cfinift ²
ASTM E 331	Water Resistance 15.0 psf	No leakage
AAMA 501.1	Water Resistance 15.0 psf	No leakage

General Note: All testing was performed in accordance with the referenced standards.